
・TECHNIQUE MATERIALS  BOOK NO. Ａ３１３０－２ PAGE 1/2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Notice 

1）Please acknowledge, we will stop the replenishment of stocks of parts  

when seven (7) years have passed after sale or ten (10) years have passed after 

suspended production, therefore becoming parts supply only of our stock's worth. 

2）"Listed each prices" are up dated one (date of the price correction),  

please acknowledge it will be changed in the future without any prior notice. 

 
 

 

 
 
 
 
 
 
 
 
 
 

ISSUE : June 19, 2008 
 
 
 
 
 
 

PARTS LIST 

□４９ Ｐｏｌｅ Ｂａｓｅ ＳＢ－４９１－１０００ 
 

CONSEC CORPORATION 

ＥＤ－０９ 

MARK DATE OF CONTENTS OF AMENDMENT 

 2011.06.28 

① Hex. Bolt M5x12 is changed M5x16 in the page 2 of No. 3 

 (42-開 0019) 

② Parts No. is changed from 8-digit to 9-digit and price revision.  

(45-事 0002) 

 2017.08.29 correction of errors in the page 2 of No. 3（51-開 0028） 

 



   
□４９ ＰＯＬＥ ＢＡＳＥ ＳＢ－４９１－１０００  BOOK NO. Ａ３１３０－２ PAGE 2/2 

     

 
 

NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

１ 002003457 Pole □49×995L 1  \17,300- 

２ 002003458 Rack 2M×13.5×16×784L 1  \8,450- 

３ 
003210516 Hex. socket cap screw M5×16 8 New) \20- 

003380512 Hex. socket cap screw M5×12 8 Old） \20- 

４ 003201065 Hex. head. bolt M10×65 2  \120- 

５ 003341000 Spring washer 10 2  \10- 

６ 002001481 Leveling bolt M12×110 SB491 2 Dihedral width 17 \240- 

７ 003301202 Wing nut M12 4  \150- 

８ 003331200 Flat washer 12 4  \20- 

９ 002001482 Spring SB491 2  \240- 

10 002001480 Retaining fitting SB491 2  \840- 

11 002001486 Plate SB491 2  \190- 

12 002001483 Leveling bolt M12×75 SB491 2 Dihedral width 17 \180- 

13 002001478 Base (EB-1) SB491 1 Dark gray \14,400- 

 


